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Test Report No.  :  CRSSA/200539202-CA37892
Company    :  Maxter Glove Manufacturing Sdn Bhd 

      Lot 6070, Jalan Haji Abdul Manan, 6
th

 Miles Off Jalan Meru, 

      41050 Klang, Selangor Darul Ehsan, Malaysia. 

TEST REPORT

Sample Description : Nitrile Powder Free Examination Gloves  

    (3.2mil – Ice Blue, Regular Blue, Bluple, Black)

Lot No.    : A0012 07184

Manufacturer  : Maxter Glove Manufacturing Sdn Bhd

Size   : Medium 

Quantity Tested       :   200 pieces

Test Conducted  :   Freedom from holes

Test Method           :   EN455 Part 1:2000

Testing Period  :   15 May 2020 – 02 June 2020

Based on submitted samples, the following results obtained :-

Acceptable Quality Limit (AQL) : 1.5 Accept  : 7   Found : 0

Result  :  Within AQL
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TEST REPORT

Sample Description : Nitrile Powder Free Examination Gloves  

    (3.2mil – Ice Blue, Regular Blue, Bluple, Black)

Lot No.    : A0012 07184

Manufacturer  : Maxter Glove Manufacturing Sdn Bhd

Size   : Medium 

Quantity Tested  :  13 pieces 

Test Conducted  :   Dimensions

Test Method           :   EN 455 Part 2:2015 

Testing Period  :   15 May 2020 – 02 June 2020

Based on submitted samples, the following results obtained :-

Size M M M M M M M M M M M M M Median

Width

Median: 95±10mm
95 95 94 94 94 95 96 96 95 93 95 95 95 95 

Length

Median: ≥ 240mm
247 244 246 247 247 249 244 246 248 252 249 247 245 247 
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TEST REPORT

Sample Description : Nitrile Powder Free Examination Gloves  

    (3.2mil – Ice Blue, Regular Blue, Bluple, Black)

Lot No.    : A0012 07184

Manufacturer  : Maxter Glove Manufacturing Sdn Bhd

Size   : Medium 

Quantity Tested  :  13 pieces per each

Test Conducted  : Force at Break During Shelf Life and After Challenge

Test Method  : EN 455 Part 2:2015

Ageing                  :   70 ± 2 Deg C for 168 hrs

Testing Period  :   15 May 2020 – 02 June 2020

Force at Break, N

SIZE SAMPLE NO. BEFORE AGING AFTER AGING

M 1 7.9 8.2
 2 8.6 7.9
 3 8.2 7.9
 4 6.9 7.3
 5 7.4 6.4
 6 7.8 6.7
 7 7.7 6.5
 8 6.9 7.2
 9 8.0 8.1
 10 7.0 7.3
 11 7.3 7.5
 12 7.5 7.3
 13 7.6 7.6

Median 7.6 7.3 
Requirement ≥ 6.0 ≥ 6.0
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TEST REPORT

Sample Description : Nitrile Powder Free Examination Gloves  

    (3.2mil – Ice Blue, Regular Blue, Bluple, Black)

Lot No.    : A0012 07184

Manufacturer  : Maxter Glove Manufacturing Sdn Bhd

Size   : Medium 

Quantity Tested  :  5 pieces

Test Conducted  :  Powder Content

Test Method  :  EN455 Part 3:2015

Testing Period  :   15 May 2020 – 02 June 2020

On testing the samples, the following results were obtained:-

 SIZE           Average Powder Mass per Glove 

   M       0.48mg
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